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Object of Test
et.tel.••■••••■LiceNmaa wring•••

Tho object of this tort Nzas to 73rify cuWc: notion cf
sompartrontana support rings for the 521-53.

Authorisation for Yost

This test was requo3tc61 in c. Fork 0.?davAritacrizat .ion

7321-5p from B. S. 	 7117-1.

Procedure and Results 

Four alurinum parachute comPaAment samples --bzre tested using afferm:.;--
sues of 14DF. All the samples were of the i 	 configuration tna a

sample is *holm in Figure 1. Ito aluminum rings wece tasted using 15
grain/ft MP and are shown in Figures 2 and 3. The first pits
corpartment sample Ives loaded with 10 grair, ELF. Separatiw tae
satisfactory and the results ars shown in Figure 4. The second sample
was loaded 'with shaped 10 grain/ft NDF. Sop.aration ims catistaetyend
the results of the second test are shown in Figure 5, The , third sample

loadsd with 15 grainTh 11D17. acpaeatiaa -ms eatisfacxory sni the

results of Test No. 3 are shown in Figure 6. The fovrth sample fas
loaded with shaped 15 grain/ft maF. The rtsulte of 'lest No. 4 &13 shorn

in Figure 7 separation occurrod but the bcalgup plait; shattered.

The results oZ the emplcsion of 15 grAirlft -l-rD? on tle first supp)rt

ring in shown in Figure 8. Tho ring failuro is shool in Figure 9. T112
results of the ezplasian of 15 grain/ft VW on the uaccnd supperi. ring
is show, in. ?Loire 10. A cicseuv of the ring failu•5 is sh0•,:a a Figux:; 11J ,
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